TOTO006TZST &%

P |
(B [Er
poeag
| B
= =
e
= =
o >
a0 I
=5

| &
B
§m g
SE Sk
=
o 5

S

e

=
W B

||

£
g | ] e

]
hiad .
st ==

b 4

:ﬁ_‘—\'-[-
s | & [ EF
2 | = | =
= |5
A3k
X |==
5= |3

& | =

Ll o

(Bd) BALWHY SIv9dINACE

H




00-00 "600/00-00 800

30 | Q08. 07-06 23057001601 | HHEER 1
29 | Q08. 07-4 26801102601 | HuxmE 1
28 | Q08. 07-214 26900103301 | R4 1
27 | Q08. 07-20A 26900103201 | B2 1
26 | Q09. 04-2 26300205801 | FEEKFI 1
25 | Q09. 04-3 26300205901 | WEERK2 1
24 1Q09. 04-02 26300206901 | #A#HKF 1
23 | Q09. 04-1 26400100601 | ¥ 1
22 | Qo8. 04-4 26900102101 | WELEE )
21 | Q08. 04-5 26900102201 | ¥EE4 1
20 | Q08. 04-01 23054000301 | ##FER 1
19 | Q08. 03-00 23053000601 | YR 1
18 |GB3542.1-92 25100123202 | 0% E20%2.4 1
17 | Q08. 00-2B 25100121102 | fm4d 1
16 |CB3542.1-92 (25100123302 | O 25%3.1 1
15 | Qo8. 00-1B 25100121002 | fwikeR 1
14 | GB/T41-2000  |26800503501 | XA&HEEMS 1
13 | GB5789-86 26800608801 | Ak 2 EERNK0 1
12 | Q08. 00-10A 26809001601 |  s{r4 2
11 | Q09. 05-3 26900102301 | #& )
10 | Q08. 05-014A 23055000401 | RAEMBHER 1
9 | GB848 26800702101 | F#E o6 F0.8 2
8 |Qo8.07-14 23057001301 | HBHBLER 1
74 | 26800900701  |26800900701 | HAHLEE 1
7 1Q08.07-17 26900104402 | HH Kk 1
6 | cB84S 26800703201 | F&HA6H6xd15x0.5 1
5 | Qo8. 07-16 25100121601 BE 1
4 | GB5789-86 26800604101 | 75AKEHR MoXI12 10
3 |Q08.00-11 26300210102 | HAEK 1
2 | GB955-87 26800702501 | HALE 66 i
1 | GB5789-86 26800607601 | A LEH M6X30 7
g K 5 ® 5 % #% £ |ME| £
: AR
b
i Eox#s ¥ 2 sl Hl /4
d% kf '$§E 5 AR KX E|lE B b Jkﬁﬂ}}ﬁ'@m@]i
I % #DYM1P64FB
i % B 3 # | %2 =




00-00 "600/00-00 "800

61 | Q08. 02-6A 23052000501 | wpmEA M S 1
60 | 0Q08. 02-3A 25100123901 | W EHH 1
59 | Q08. 02-2 25100112601 | =g EE K 1
58 | Q08. 02-4 26900102001 | 3K 1
57 | Q08. 14-2 25100122702 | &2 1
56 | Q08.14-3 25100124501 |  3if 2 5 &3 1
55 | Q08. 14-02 25100125802 | MM 1
54 | Q08. 06-3 26900102601 | w4 %A 1
53 | Q08. 06-2 26300206401 | &% 1
57 | Q08. 06—4 26900102701 | 34 %B 1
51 | Q08. 06-1 25100134802 | e 1
50 | Q08. 14-1 25800100401 | &4k 1
49 | Q08. 14-03 26300215401 | AR E 1
48 | Q08. 14-03 26300215301 | A&y 1
47 | Q08.14-034 26300215501 | %% 1
46 | 2680060094 26800610901 | 3 X EHEHAMOX16 2
45 | Q08.12-054 23058000402 | RKXLMK 1
44 | Q08. 00-5 25100135001 | @/E4 1
43 | Q08. 07-3 26900103001 | @A 1
4 | GB9877-1 25100123501 | 34t FB6X11X4 1
41 | Q08.07-23 26900103401 | B 1
40 | Q08.07-25 26800301101 | s MLT 1
39 | Q08. 07-18 23057000901 | H@Ee 1
38 | GB/T6177.1 26800501901 | 3L FHHHHM6 6
37 | GB5789-86 26800607801 | ¥ L EBAM6X2S 3
36 | Q08. 02-8 26300205601 | M 1
35 | Q08. 02-9 26300205701 | HpEEHp 1
14 | GB9877-1 25100123602 | 343 FR25X3I8XT 1
33| Q09. 02-03 26400101803 | btk 1
32| Qos. 02-1 25600100401 | A& 1
31 | GB5789-86 26800607701 | 3T SEMAMX3S 1
55 K % % % 4 & EE |ME| 4
: AT AR AR RA
46 |1 [DYM09008 sg -
Egﬁgmng — BB AR | % B % 8 Wl J‘N@Mﬁﬁgﬂﬂﬂi
T % FrDYM1P64FB
5 Of 4 H £# W | £ X




00-00 "600/00-00 "800

92 | GB/T6187.1 26800502401 | ¥XEAARE Y ESNS 2
91 | Q08. 10-024A 23060000801 | MERPE LK 1
90 | Q08.10-014A 23060000901 | HAHFEERK 1
g9 | Q08. 00-6 25600100101 | 3725 &4 1
88 | Q09. 02-01 23052001001 | Ak 1
g7 | Q09. 00-7 25600100201 | fr3sdgdh 1
86 | 008.00-10 26809001501 | sz 2
g5 | Q09. 05-2 26300206101 | #4]7 1
g4 | Q09. 05-1 26300206001 | #4]7 1
g3 | Q09.01-3 26400100401 | Hfrk 1
32 | Q08.12-03 23062000301 | XihE R6RTC 1
g1 | Q08.12-01 23062000201 | EkEERK 1
80 |GB/T6187.1 26800502201 | XA HM6 8
79 | Q08. 00-14 26800609202 | SLHEMA 1
78 | Q08. 00-16 26800609302 | M LiEHB 2
77 | Q08. 00-17 26300211802 | Jp4 i 1
76 | Q08. 00-13A 26800703001 | #%& 4
75 | Q08. 08-01 23058000601 | HIFHBERM 1
74 | Q08. 12-04 23058000202 | RXFARK 1
73 | GB5789-86 26800608301 | 3 X EMM6x20 5
72 | GB923 26800501601 | ZHEHE 3
71 | 25219100101 (25219100101 | 3e4m 1
70 | Q8. 13-024 23052001301 | RHEER 1
69 | Q08.13-14 25218700101 | BRE 1
68 | Q08.13-2 26900103601 | BRE&ZA 3
67 | GB/T6187. 2 26800502701 | HEMI4XL. S 1
66 | Q08.13-24 26900103701 | Hahk 1
65 | Q08.11-1 25100121901 | M 1
64 | Q08.11-02B 23061000301 | 44 CHER 1
63 | CB9877-1 25100123402 |  #HFB22X35XT 1
62 | GB276 26800400201 | HahHA&6205 B4 1
K5 £ % % 5 4 & BE |ME| A2
y ]
: TR R ARAT
%
i ‘ 5 i & 3
eelirastile slon?l R R v %
% At
T ¥ #DYM1P64FB
% f b B # # W | # =




00-00 "600/00-00 ‘800

201A | 23054000801  [23054000801 | HEEHFR4L 1
2004 | 23057000401  [23057000401 | HEHHE R 1
120 |25228600101 (25228600101 | ZpEElz 1
119 | 25100134901 25100134901 | HpEEES 1
118 [25228800101 25228800101 | HpEEAE 1
117 |25228700101 25228700101 | RREERE 1
116 | Q08. 09-4 26809003101 | ZpER&L 2
115 | Q08. 07-2 26900108701 | MRIT#4# 1
114 | Q08.07-1 26900102801 | ¥K[TH# 1
113 | Q08.07-5 26801102901 WHE 1
112 | Q08. 00-024A 25600100301 | ZBEFHH 1
111 | Q09. 06-00 23056000701 | fhpEER 1
110 | Q08. 00-12 25100124201 | HAFSHHBEHS 1
109 | Q08. 00-3 25100121201 | #54 1
108 | Q08. 004 25100122901 |  frs B R HHHR 1
107 | Q09. 01-1 26300207001 | #LE 1
106 |0Q09. 01-2 25100123701 | {riEsik 1
105 | 009. 05-9 26800502601 | HREE 2
104 |Q09. 05-8 26800502501 | JFEESF 2
103 | Q09. 05-6 26300206201 | &|jze 2
102 | Q09. 05-7 26800605401 | B 2
101 | Q09. 05-10 26300206301 | HAFEH 1
100 |Q09. 05-03 23055000501 | RAMFER 2
g9 [ Q09. 05-20 26400100801 | T 1
93 [ Q09. 05-5A 26900102501 | H&[1HEE 1
97 | Q09. 05-5 26900102401 | #&[%ER 1
96 | Q09. 05-4 26801103101 | & |1#%%& 2
95 | Q09. 05-19 26300207401 | 43HE 1
94 | GB5787-86 26800605001 | 3 2 MMX4S 4
93 | Q08. 00-16A 26800609901 | #EH M6X90. 5 4
% R % & 5 4 & EE |HE| 4
™ , p
: TR A KA
%
Fel s Eaxae £ s v Y shHl 4
%? #'f - HREE (g B E 8 b mﬁﬂ;}ﬁ@lﬂﬂﬁ
T ¥ FDYM1P64FB
%% H # | # =




IP64FB (DG450)

Ttem P/N Part Name (English) Qty (pes)
1 26800607601 |bolt M6%30 7
2 26800702501 |wave washer ®6 7
3 26300210102 |dualhole press plate 1
4 26800604101 |bolt M6*12 10
5 25100121601 |slide sheath 1
6 26800703201 |flat washer6®6x® 15x0.5 1
7 26900104402 [speed adjustment gear shaft 1
TA 26800900701 |shaft steelwire block ring 1
8 23057001301 |speed adjustment assy 1
9 26800702101 |flat washer ®6 thickness 0.8 2
10 23055000401 [nylon protuberant shaft assey 1
11 26900102301 |column 2
12 26809001601 [position fixed pin 2
13 26800608801 |bolt M5x20 1
14 26800503501 |nut M5 1
15 25100121002 |oil adding gauge 1
16 25100123302 |0 type ring 25%3.1 1
17 25100121102 |oil adding pipe 1
18 25100123202 |0 type ring 20%2.4 1
19 23053000601 [crank assey 1
20 23054000301 [link rod assey 1
21 26900102201 [piston pin 1
22 26900102101 [piston pin clip spring 2
23 26400100601 |piston 1
24 26300206901 |[combination oil ring 1
25 26300205901 [piston ring2 1
26 26300205801 [piston ringl 1
27 26900103201 |sheath 1 1
28 26900103301 [sheath 2 1
29 26801102601 [speed adjustment spring 1
30 23057001601 |one way speed adjustment assey 1
31 26800607701 |flange bolt M6*35 1
32 25600100401 |box sealing washer 1
33 26400101803 [cylinder head cover 1
34 25100123602 |oil sealing FB25%38%7 1
35 26300205701 Joil outlet washer 1
36 26300205601 [oil outlet screw plug 1
37 26800607801 [flange bolt M6%25 3
38 26800501901 [flange nut M6 6
39 23057000901 [speed adjustment rocker 1
40 26800301101 [speed adjustment screw 1
41 26900103401 [spring open pin 1
42 25100123501 |oil sealing FB6%11%4 1
43 26900103001 |adjustment rod 1
44 25100135001 |aerating pipe 1
45 23058000402 [frameout assey 1
46 26800610901 |bolt M6%16 2
47 26300215501 [gasoline tank bracket 1
48 26300215301 [left gasoline tank bracket 1
49 26300215401 [right gasoline tank bracket 1
50 25800100401 Joil tank 1




51

25100134802

oil innet pipe

1
52 26900102701 |oil pipe clip B 1
53 26300206401 |oil pipe clip 1
54 26900102601 |oil pipe clip A 1
55 25100125802 |oilburing filter net 1
56 25100124501 |oil tank sealing washer 1
57 25100122702 Joil cover 1
58 26900102001 |filter net 1
59 25100112601 |[breathing vavle plate 1
60 25100123901 |breathing sealing washer 1
61 23052000501 [breathing cover assey 1
62 26800400201 [rolling bearing 6205 E grade 1
63 25100123402 |oil sealing FB22%35%7 1
64 23061000301 [cast iron flying wheel 1
65 25100121901 |fan 1
66 26900103701 [passive tray 1
67 26800502701 [nut M14%*1.5 1
68 26900103601 |starting shell sheath 3
69 25218700101 |starting shell 1
70 23052001301 |starter assey 1
71 25219000101 INO. 1 outer cover 1
72 26800501601 Jacorn nut 3
73 26800608301 [flange bolt M6x20 5
74 23058000202 [frameout switch assey 1
75 23058000601 [brake controller assy 1
76 26800703001 |washer sheath 4
77 26300211802 |oil adding pipe bracket 1
78 26800609302 |dual head boltB 2
79 26800609202 |dual head boltA 1
80 26800502201 |screw M6 8
81 23062000201 |ignation assey 1
82 23062000301 |spark F7RTC 1
83 26400100401 |cylinder head 1
84 26300206001 [air inlet 1
85 26300206101 Jair outlet 1
86 26809001501 [pisition fixed pin 2
87 25600100201 [cylinder head sealing washer 1
88 23052001001 |cylinder 1
89 25600100101 |muffler washer 1
90 23060000901 |air discharge and muffler assey 1
91 23060000801 |muffler sheath assey 1
92 26800502401 |flange self-locking nut M6 2
93 26800609901 [nut screwM6+%90. 5 4
94 26800605001 |flange nut M8*45 4
95 26300207401 Joil block sheath 1
96 26801103101 |air spring 2
97 26900102401 |airinnet spring seat 1
98 26900102501 |airoutlet spring seat 1
99 26400100801 |top cat 1
100 23055000501 [pushing rod assey 2
101 26300206301 [pushing rod guidebar 1
102 26800605401 |adjustment bolt 2
103 26300206201 [valve spring rocker 2
104 26800502501 |adjustment nut 2
105 26800502601 [closing nut 2




cylinder head cover sealing

106 25100123701 1
washer
107 26300207001 [cylinder cover 1
108 95100122901 cy]iﬁder head and air innet pipe 1
sealing washer
109 25100121201 |air innet pipe 1
110 95100124201 airignet pipe and carburetor 1
sealing washer
111 23056000701 [carburetor assey 1
112 25600100301 |air filer sealing washer 1
113 26801102901 |accelerograph spring 1
114 26900102801 |valve rod 1
115 26900108701 |choke valve rod 1
116 26809003101 fair filter sheath 2
117 25228700101 Jair filter base 1
118 25228800101 |air filter inner cover 1
119 25100134901 |air filter core 1
120 25228600101 Jair filter upper cover 1
200A | 23057000401 |speed adjusting gear assy 1
201A | 23054000801 |piston ring assy 1
NOTA : las piezas en rojo son las de mayor demanda habitual




	1P64FB新-0908 (2)
	1P64FB Parts list.pdf
	IP64FB新


